Page 1

Parts List for BS-5 (B009) 03/12/2014

A ] 8 [ ¢ ] o [ £ JF [T 6 [ n [ v [ [k [t [T 4w ]N T To]JeP
1 1
2 2 2
= ' =
3 3
L L
5 5
6 6
1 7
B B

60-1
9 A 9
10 10
1 1
12 12
3 3
% 1
- “ i
0
..-" ApR
" & \ ~ 5
— 0 " > -
g 46 ,«/@
% /f L-sliel . _® AL /.‘ 4-2(4) 1
L \ ; A b-ol12) n
= > olo %a-stal —
18 = 18
L-4(2) 0
o 4-5(16
|| g ||
20 | 20
| % |
L-1(4)

7 7
22 olo 22
B 128-080602-R0 B

A |8 | ¢ [ o [ € [ F |6 [ [ v ]3]k L | M [N Jo [




Page 2

Parts List for BS-5 (B009)

128-080602-R0

A | 8 [ ¢ [ o JTe |°F

03/12/2014



Page 3

Parts List for BS-5 (B009)

128-080602-R0

N | o [P

23

03/12/2014



Page 4

Parts List for BS-5 (B009) 03/12/2014
A ] B D | £ [ F [ 6 [ W [+ [ 1 T x [t [ ™ [N ]OTJPFP
1 1
7 2
3 3
i L
5 5
6 6
- 1
G 7
[ 8
9 9
10 0
- T -
2 6451 ¥
12 6351 1z
|| | |
5 63-11 3
1% 1
15 15
1% 16
|- 63-12 1
n 17
18 18
19 19
20 20
N 21
27 22
a 128-080602-R0 |
A | 8 [0 ] £ [ F |6 [ # [ 1 [ T« [t M JNToao T e

24



Page 5 Parts List for BS-5 (B009) 03/12/2014

| p

1

2

3

&

5
i

7
B

8
'__

9

10

1

12

13

1% ?TISZ 1%
15 905 1
—_— I —_—
16 90-2 16
17 %\%‘?0-3 1
18 90-4 18
19 0 19
- 90-5 —
20 21 20
21 21
22 22
7 3

: 128-080602-R0

A ] B8 | ¢ o J e JF [ 6 [ n [ 1 [J ]k ]t | ®mw [N Jo e[|




Page 6

Parts List for BS-5 (B009)

03/12/2014

PARTS LIST
MODEL NO. 128
CODE NO PART NO DESCRIPTION SPECIFICATION QTY NOTE
1 S022 Hex. Head Screw 5/16X3/4 4
2 NO003 Hexagon Nut 1/4" 1
3 W004 Washer 1/4"x19xt1.5 1
482 3004FS Stand Complete Assembly 1
4-1 3004F-1 Cross Brace 2
4-2 3004F-2 Stand Leg 4
4-3 3004F-3 Leg 2
4-4 3004F-4 Leg 2
4-5 3206 Screw 5/16"x3/4"L 16
4-6 Wo016 Washer 5/16"x23xt2 16
4-7 NO007 Hex. Nut 5/16" 16
4-8 S017 Hex. Head Screw 5/16"%1"L 6
4-9 WOol6 Washer 5/16"x23xt2 12
4-10 NO007 Hex. Nut 5/16" 6
4-11 32421E-3 Coaster of Stand 3/8" 4
6 NO00O7 Hex. Nut 5/16" 4
15S 30158 Adjust Tension Rod 1
16 E158412 Motor Cable 1
17 3017 Pivoting Rod 1
18 W205 Spring Washer 5/16" 2
19 3019 Distance Set Bracket 1
20 S018 Hex. Head Screw 5/16"x5/16"L 1
21 3021 Stock Stop Rod $1/2"x216L 1
22 3022-1 Wire Relief Retainer 2
2 S017 Hex. Head Screw 5/16"x1"L 2
28 3028B Hand wheel 1
30 HEO13 E Retaining Ring E10 1
31 S017 Hex. Head Screw 5/16"x1"L 1
328 30328 Lead Screw 1
32-1 3032 Lead Screw 1
32-2 3033 Vise Nut 1
34 3034 Movable Vise Plate 1
35 WOl1l Washer 3/8"x27xt3 4
36 S013 Hex. Head Screw 3/8"x1-1/4"L 1
37 3037A Swivel Base 1
38 S708 Cross Round Head Screw 3/16"x3/8"L 2
39 3039B Scale ]
40 S708 Cross Round Head Screw 3/16"X3/8L 1
41 HI107 Wire Ring 3/8" 1
43 3043 Wire protector 1
44 195314 Power cable 1
45 3045 Spring Handle Bracket 1
45-1 3045-1 Spring Handle Bracket 1
46 3046 Spring Adjusting Screw 1
47 3047 Spring 1
49 3049 Movable Vise Plate 1
50 S022 Hex. Head Screw 5/16"x3/4"L 4
51 WO018 Washer 5/16"x23xt3 3

26



Page 7

Parts List for BS-5 (B009)

QTY

03/12/2014

NOT

PARTS LIST
MODEL NO. 128
CODE NO PART NO DESCRIPTION SPECIFICATION
52 S019 Hex. Head Screw 5/16"x1-1/2"L
53 S001 Hex. Head Screw ™ 7/16"x2"L
54 3054B Pivot

558 3055A8 Vertical Saw Table ( Optional)

55-1 S301 Flat Cross Head Screw 1/4"x3/8"L
55-2 3055A Vertical Saw Table ( Optional)

55-3 3056-2 Table Supporting Plate
55-4 NO003 Hexagon nut 1/4"

58 3058 Plum handle Screw
59 3059B Blade Back Safety Cover

59-1 w004 Washer 1/4"x19xt1.5
59-2 S704 Cross Round Head Screw 1/4"%3/8"L
61 S610 Hex.Socket Headless Screw 5/16"x5/16"L

6351 3064SAl Blade Adjustable Assembly (Rear)

63-1 3064 Blade Adjustable (Rear)

63-2 3062 Bearing Shaft
63-3 3062-1 Guide Pivot (Right)

63-4 C100 C-Retainer Ring
63-5 CA6000ZZ Bearing 6000ZZ
63-6 3063 Bearing Pin $10x36L
63-7 N006 Hex. Nut 3/8"UNF
63-8 W204 Spring Washer $3/8"

63-9 3069 Deflector Plate

63-10 S302 Flat Cross Head Screw 1/4"x3/8"L

63-11 32405 Adjustable Bracket (Right)

63-12 S023 Hex, Head Screw 5/16"x1-1/4"L

63-13 W205 Spring Washer $5/16"

63-14 Wo16 Washer 5/16"x23xt2

6451 3064SB1 Adjustable Bracket Assembly (Right)

64-1 3064-1 Blade Adjustable (Front)

64-2 3062 Bearing Shaft
64-3 3062-1 Guide Pivot (Left)

64-4 HCS01 C-Retainer Ring
64-5 CA6000ZZ Bearing 6000ZZ
64-6 3063 Bearing Pin $10x36L
64-7 N006 Hex. Nut 3/8"UNF
64-8 W204 Spring Washer $3/8"

64-9 32406 Adjustable Bracket (Left)

64-10 5023 Hex. Head Screw 5/16"x1-1/4"L

64-11 W205 Spring Washer $5/16"

64-12 WOol6 Washer 5/16"x23xt2
66 3066-3 Blade Adjustable Knob 3/8"-16UNCx31L
67 W205 Spring Washer 5/16"

69 S013 Hex. Head Screw 3/8"x1-1/4"L
71 3071 Blade Wheel (Front)

71-1 8610 Hex. Socker Headless Screw  5/16"x5/16"L
72 3072-2 Bearing Cover
73 HK109 Key 5x5x25L

FOR CE ON

FORNON (
FORNON (
FOR NON (
FOR NON (
FOR NON (

27



Page 8

Parts List for BS-5 (B009)

03/12/2014

PARTS LIST
MODEL NO. 128
CODE NO PART NO DESCRIPTION SPECIFICATION QTY NOTE
74 HK109 Key 5x5x30L 1
75 S202 Hex. Head Screw 1/4"x5/8"L 4
7682 3076-2S Switch Cut Off Tip(For CE Only) 1 FORCEONLY
76-1 3076-2 Switch Cut Off Tip(For CE Only) 1 FOR CE ONLY
76-2 NOO07 Hex. Nut 5/16" 1 FOR CE ONLY
76-3 S017 Hex. Head Screw 5/16"x1"L 1 FOR CE ONLY
76-4 S203 Hex. Head Screw 1/4"x3/8"L 1 FOR CE ONLY
76-5 w004 Washer 1/4"x16tx1.5 1 FORCEONLY
7683 3076S Switch Cut Off Tip(For CE Only) 1
76-1 3076 Switch Cut Off Tip 1
76-2 W004 Washer 1/4"x16xt1.5 1
76-3 5202 Hex. Head Screw 1/4"x5/8"L 1
7752 30778-1 Blade Wheel Assembly (Rear) 1
77-1 3077-1 Blade Wheel (Rear) 1
77-28 3106S Blade Wheel Shaft Assembly 1
3106 Sliding Plate Draw Block 1
HPOI3 Pin wad*20L 1
77-5 3119-1 Blade Wheel Bushing 1
77-6 CA6202727Z Ball Bearing (620277) 6202ZZ 2
77-7 3126 Bushing 1
79 3079E Blade tension adjustable kneb  3/8"-16UNCx105L 1
80 3080 Spring 1
81 3081D Body Frame 1
83 S002 Hex. Head Screw 1/2"x1-1/2"L 2
84 3084-1 Motor Mount Plate 1
85 Motor 1
85-1 ET2906 Wire Guard Y2 3
86 3086A Motor Pulley 1
86-1 S644 Hex. Socker Headless Screw  5/16"x1/4"L 1
89 3089 Oil Seal TC15x35x7 1
90S 3091J8 Transmissior Gear Assembly 1
90-1 3090 Transmissicn Wheel Shaft 1
90-2 3091] Transmission Gear 1
90-3 PO05 Pin $4x22L 1
90-4 HK109 Key Sx5x25L 1
90-5 CA6202727 Ball Bearing (6202Z7) 620222 2
90-6 3088 Bushing 1
90-7 3089 Oil Seal TC15x35x7 1
91 NO007 Hex. Nut 5/16" 2
92 3092 Gear Box Gasket 1
93 3093 Gear Box Cover 1
94S1 3094S-1 Worm Gear Shaft Assembly 1
94-1 3094-1 Worm Gear Shaft 1
94-2 CA620277 Ball Bearing (6202Z7) 6202727 2
94-3 3096-1 Bearing Bushing 1
98 3098 Plum Screw 5/16"-18UNCx45L 1

28



Page 9 Parts List for BS-5 (B009) 03/12/2014
PARTS LIST
MODEL NO. 128
_C-g_[_}_l_i_l_*_lg PART NO P_ESMON SPECIFICATION QTY NOTE
98 S019 Hex. Head Screw 5/16"x1-1/2"L 1 FORCE ONLY
99 w016 Washer 5/16"x23xt2 8
100 S304 Flat head cross screw 5/32"x3/8"L 6
101 3101-2A Worm Gear Pulley 1
101-1 S611 Hex. Socket Headless Screw 5/16"x5/8"L 1
103S 31038 Blade Tension Sliding Plate Assembly 1
103-1 3108 Shaft Block 1
103-2 3103 Blade Tension Sliding Plate 1
103-3 S603 Hex. Socket Headless screw 5/16"x3/4"L 1
103-4 WO018 Washer 5/16"x23xt3 1
103-5 S023 Hex. Head Screw 5/16"x1-1/4"L 1
104 S017 Hex. Head Screw 5/16"x1"L 1
109 3109 Blade Tension Sliding Guides 2
111 110110 Motor Pulley Cover Assembly 1
112 3112B Belt 1
113 Blade 0.65x12.7x1638Lx14T 1
116 w004 Washer 1/4"x19xt1.5 2
118 S006 Hex. Head Screw 1/4"x1/2"L 2
120 3120 Bushing $19x A7x7 5]
122 NO10 Hexagon nut 716" 1 FOR CEONLY
123 S052 Hex. Head Screw 1/4"x1"L 1
132 3132 Safety Guard (Right) 1
133 3132-1 Safety Guard (Left) 1 FOR CEONLY
134 S711 Cross Round Head Screw 5/32"x1/4"L 2 FOR CE ONLY
155 N004 Hex. Nut 3/16" 1 FORCEONLY
156 S708 Cross Round Head Screw 3/16"X3/8"L 1
157 W302 Star Washer 3/16" 2
158 w004 Washer 1/4"x16xtl.5mm 1
159 3058 Plum handle Screw 3/16"x1/2"L 1
187 WO018 Washer 5/16"x23xt3mm 1
188 NO007 Hex. Nut 5/16" 1
189 w018 Washer 5/16"x23xt3 1
197 S009 Hex. Head Screw 1/4"x3/4"L 1 FOR CEONLY
198 HCS04 C-Retainer ring S15 1
199 N0O03 Hexagon nut 1/4" 1 FOR CE ONLY
203S ET1401S Toggle Switch 2P 1
203-1 ET1401 Toggle Switch 2P 1
203-2 3131B Switch Cover 1
203-3 Switch Indicator 1
203-4 3131A-2 Hex. Head Screw 2
203-6 S732 Cross Round Head Screw 3/16"x3/4"L 2
203-7 3041-1 Electric Cord Clip 1
207 32312 Position pin 1
208 32310 Plum handle 1
209 3172 Fixed Plste 1
210 S402 Hex. Socket Head Screw 1/4"x1/2"L 1
211 S204 Hex. Head Screw 1/4"x3/4"L 1

29



Page 10

Parts List for BS-5 (B009)

03/12/2014

PARTS LIST
MODEL NO. 128
CODE NO PART NO DESCRIPTION SPECIFICATION QTY NOTE
211-1 WO015 Washer 5/16"x12xt2 1
212 S017 Hex. Head Screw 5/16"x1"L 2
214 5202 Hex. Head Screw 1/4"x5/8"L 4
215 HB812 Net 1/4" 1
22482 3193DS Switch Base 1 FORCEONLY
224-1 S202 Cross Socker Hex. Head Screw 1/4"x3/8"L 2  FOR CE ONLY
224-2 W202 Star Washer 3/16" 2 FOR CE ONLY
224-3 3193D Switch Base 1 FOR CE ONLY
224-4 32408C Switch Base 1 FORCEONLY
224-5 HS514 Cross Round Head Screw M4x35L 1 FORCEONLY
2268 Push Switch 1 FORCEONLY

30





